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No 

Patient presentation with symptoms of widespread bone pain OR tenderness OR myalgia OR 
proximal muscle weakness 

AND 
The patient is a member of one of the following populations: [1] pregnant and breastfeeding women, 
those aged >65 years, people that have low or no exposure to the sun (including for cultural or religious 

reasons) and those that have darker skin (e.g. people of African, African-Caribbean or South Asian origin). 

 

 
Check: U&E’s, LFT’s, FBC, CRP, ALP, PO4, TFT’s, Ca

2+
, CK 

and   

Request Vitamin D Assay 
 

Does the patient have any relevant past medical history?  
Hypercalcaemia, metastatic calcification, renal stones, severe hypercalciuria, stage 4 CKD or eGFR  

<30ml/minute, primary hyperparathyroidism, low bone mineral density 
 

Monitor at 1 month: plasma Ca
2+

 
Then 

Monitor at 3 months: plasma Ca
2+

, PO4, ALP, PTH (as appropriate) 
 

*it is not necessary to repeat vitamin D assay 

 

If abnormal results or 
symptoms 

unresolved, refer 

 

MAINTENANCE THERAPY 
 

400 - 800unit (10 – 20microg) daily OTC 
(Patient to purchase) 

 
Note: If osteoporosis being treated the 

CaVitD3 preparation will provide an 
appropriate dose. 

 

Vitamin D level <30nmol/L 

Deficiency 

 

Vitamin D level 30-50nmol/L 

Insufficiency 

 

Vitamin D level >50nmol/L  
Adequate Vitamin D status 

No supplementation is indicated. 
Investigate further for causes of 

symptoms, refer if necessary 
 

Prescribe:  
Hux D3 20,000 caps (unlicensed, 

course cost £2.08) 
20,000 units twice weekly x 8 weeks 

 
Or 

Plenachol 40,000 caps (licensed, 
course cost £12) 

40,000 units once weekly x 8 weeks 

Prescribe: 
Hux D3 20,000 caps (unlicensed, 

course cost £1.04) 
20,000 units once weekly x 8 weeks 
 

Or 
Plenachol 40,000 caps (licensed, 

course cost £6) 
40,000 units one weekly x 4 weeks 

 

 

Manage 
the 

primary 

diagnosis 

Yes 

 
Patient identified ad hoc as 

having high risk of Vitamin D 
deficiency but is asymptomatic 

Give lifestyle 
advice 

Give leaflet and 
advise to buy OTC 

300,000 unit dose over 6-10 weeks 150,000 unit dose over 6-10 weeks 
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